

Vialit Test Report

Laboratory Reference: DUD14B-0190
Client: FH Dunedin Bitumen
Adhesion Agent: Aggbind 75
Adhesion Agent Source: Otech
Aggregate Source: Parkburn
Binder Used: 180/200
Tested By: Tony Horsfall
Test Method Used: WCSL B301-89T (DRAFT) Vialit Test (Not Accredited)
Specification: TNZ M13 Specification for Adhesion Agent 1989

Results

AA Dosage	Result	T Value
0.5	97	0.4
0.7	98	0.5
Specification	≥ 80	≤ 2

Issued By:**Date:**

16/4/2014

Checked By:**Date:**

16-4-2014